cl0-—v9I98¥79I

q o N : ° o 9 10 USE EXISTING )
) HEXNUT
o o i _ 4 PLACES
I
i} |
p o o | u [
fi i}
ON W// AWﬂv//
f ° OFF ° i
il
| _
p B 9
q ] @\
— u _Plul
n;lo o k-
_ | B @e

NOTES:

1.  LETTERS IN ImmeDZ@ ARE 1D, OF LEADS FROM DRAWING B-300173-2

............................................... _ 2. LETTERS IN CIRCLES(B) ARE LD. OF LEADS FROM DRAWING B-300184
m m 3. LETTERS IN OCTAGON (8)ARE 1D. OF LEADS FROM DRAWING B-300171-1
i VIEWED FROM | 4, NUMBERS IN CIRCLE @) ARE ITEMS IN PARTS LIST FROM THIS DRAWING
m OUTSIDE m
| | (25 [ 1744-000 4 [ 1/2-13 HEXNUT (SHIPPING)
| ; O 4 | [24 | 21867-000 | 4 |1/2 FLATWASHER (SHIPPING)
I ity : CUSTOMER'S | |23 | 61603-005 4 [1/2-13 X 2-1/2 CARRIAGE BOLT (SHIPPING)
| eRevaL \\hv LEAD WIRES | 22 | 60706-160 | 1 | OPERATOR'S MANUAL
" L1 L2 N . [ 21 [ 64894-005 1 | DECAL AND NAMEPLATE INSTALLATION
| FREQUENCY m“ﬂ | [20 | 52118-041 1 |LEAD WIRE ASSEMBLY
| METER—~ | [19 [300173-16 1 | MAIN LINE BREAKER PANEL INSTALLATION
| ‘ . [ 18 [16249-000 4 | 5/16-18 HEX FLANGENUT
" . [17 | se6-o00 4 | 5/16 FLAT WASHER
| ﬁu | [16 | 465-000 4 |5/16-18 X 7/8 HEX HEAD BOLT
_ PANEL MOUNTED | [15 [s-7606 1 | PTO SHAFT GUARD
| CIRCUIT BREAKER | [14 | 484000 4 | # 10 SPLIT LOCKWASHER
“ uunﬁ z : [ 13 | 52464-002 4 | #10-32 X 1-1/2 ROUND HEAD SCREW
| 1 - | [12 [6372-000 4 | NUT HEX #10-32 ZINC D | 6389 [REMOVED AVR AS440 12/79/2016 | SIM | DRC
| \ ua(12) —— 0212 || 1) | [ 11 [300105 1 | LOWER SHAFT GUARD C | 6040 |CHANGED GENERATOR TO 351811—41 [10/17/2016 | SIM | DRC
! 7] st — ——U5(13) i [ 10 | 91658-015 4 | 3/8-16 X 4 HEX HEAD BOLT B | ——— CHANGE GENERATOR TO 3518118 |8/25/2016 | ZJF | ZJF
| o —Ts MW1||czjv m | 5 Tera25-004 5 | SPACER A | C3847 ORIGINAL 7/8/2016 | ZJF | ZJF
| \ A —s N | '8 [300104 1 | PTO SHAFT GUARD SUPPORT PLATE ISSUE [E.C.0. NO. DESCRIPTION DATE BY |APPD
_ vs(T4)—|p mm]cmﬁ._#v \/@U _ 7 | 300096 1 SHAFT WASHER . REVISION RECORD
_ A —7 _ 6 300106-1 1 BELLEVILLE WASHER, 5/8” i DRAWN BY DATE CHK'D BY DATE ENG APPR. DATE
“ @\\ww ) > . [ 5 [350096-35 1 | M16-2.00 X 35MM HEX HEAD BOLT e 7 7/8/2016 ZF | 7/8/2016
| I ° o (B] | 4 [97436-010 12 | MI0 LOCKWASHER LIS DRAWING CONTAINS e
| GROUND BOLT | [ 3 [94282-035 | 12 | MI0 X L.50 X 35 MM HEX HEAD BOLT DT i | ToLerace: |1/ 2 10BEY DELIMAL COMPLETE UNIT
“l ||||||||||||||||||||||||||||||||||||||||||||||| |“ m @HD®®|DDL. H DWD_NODWW Wn DUD_Un_lm_N me/\ CZ)CHEWE%MWZ@ODQMW IS MODEL <<\_mO_U|_|om|u\_|l Dmmmzwr<
WIRING DIAGRAM (SINGLE PHASE “4 WIRE’; 120/240) 1 1351811—41] 1 | GENERATOR PRORIBITED —
[TEM| PART NO__|QUAN.| DESCRIPTION AL DVENSIONS INCr w654864-017°




